Note:

PARTS LIST SECTION

Carco Model F-50-P§,

PSM and PSC Winch

(POWER SHIFT FRICTION CLUTCH)

CONTENTS

Parts Identification Drawing .

Winch Case .

Bevel Gear Shaft .

Clutch

Brake Shaft

Brake Control (Spring Applied)
(Manual)

Brake Cylinder

idier Shaft .

Drum Shaft (Standard) .
(Free Spooling)

Control Valve .
Relief Valve
Filters

Control Stand
Coupler .
Pressure Gauge

Fairlead

Purchased parts, such as bearings and oil seals may be substituted with parts of
equal quality on the manufacturer’s recommendation, and with the approval of

Pacific Car and Foundry Company.

Page

4.5
6-7

10
11

12
13

14
15

16-17
18
19-20
21
22
23
25

PAGE 1

ATTENTION:

of winch when

Be sure to give correct part number, part name and complete serial number

ordering. Also name and model of the tractor on which the winch is mounted.

1430-F-4-15-72
SUPERSEDES
1430-F-9-1-70







CARCO MODEL F-50-PS, PSM & PSC WINCH
PARTS LIST SECTION—PAGE 3
GENERAL INFORMATION

PARTS IDENTIFICATION INDEX DRAWING
CARCO MODEL F-50-PS, PSM & PSC WINCH

SEE FIGURE 11 FOR It SEE FIGURE 12 FOR
CONTROL VALVE PARTS /“"ﬁ* RELIEF VALVE PARTS
IDENTIFICATION

sy I N IDENTIFICATION

1 SEE FIGURE 2 FOR

® BEVEL GEAR
LJ SHAFT PARTS

IDENTIFICATION

A :
AN
SEE FIGURE 4 FOR

BRAKE SHAFT PARTS
§ IDENTIFICATION -

SEE FIGURE 8 FOR
IDLER SHAFT PARTS
IDENTIFICATION

\ \——SEE FIGURES 5 &6

FOR BRAKE
CONTROL PARTS
IDENTIFICATION

|_M—SEE FIGURE 9FOR
\ ) CABLE DRUM SHAFT PARTS
IDENTIFICATION
SEE FIGURE 1 FOR
WINCH CASE PARTS SEE FIGURE 10 FOR

IDENTIFICATION FREE-SPOOLING
DRUM IDENTIFICATION

SEE FIGURE 16 FOR
COUPLER PARTS
IDENTIFICATION

1431-F-4-156-72
SUPERSEDES
1431-F-9-1-70




CARCO MODEL F-50-PS, PSM & PSC WINCH
PARTS LIST SECTION—-PAGE 4
CASE

FIGURE 1

WINCH CASE

1431-B-4-15-72
SUPERSEDES
1431-8-9-1-70



CARCO MODEL F-50-PS, PSM & PSC WINCH
PARTS LIST SECTION—PAGE 5

CASE

CARCO PART NO.

NAME AND DESCRIPTION

QUAN.
PER
UNIT

O 00 ~1 O AW —

16169-8
16168-20
16290-1616
44401
42048
16064-10
16047-1008
44816
16064-8
16047-810
44416
44415
45050-1655
44440
16288-1272
16064-16
16047-1628
44474
44472
16291-4
16049-828
16049-810
16169-20
16056-636
16167-4
16249-1
16047-1220
16064-12
48452-1
16033-16
44412
16220-38
44833
45914-2
44815
16150-2
16055-5
45816
16167-8
16043-6
48282
16145-44
16012-16
16055-12
16063-4

Plug, 1/2 NPT Sq. Hd.
Plug, 1-1/4 NPT Mag. Sq. Hd.
Dowel Pin, 1/2x 1

Case Complete (includes items 12 and 14)

Cover

Washer, 5/8

Cap Screw, 5/8 UNCx 1 H.H.
Cover

Washer, 1/2

Cap Screw, 1/2UNCx 1-1/4 H.H.
Cover

Cover

Stud

Cover

Cotter Pin, 3/8x4-1/2
Washer, 1

Cap Screw, 1 UNC x 3-1/2 H.H.
Gasket

Cover

Pin, DRIVLOK 1/2 x 1-1/4 Type D

Cap Screw, 1/2 UNC x 3-1/2 Hex Soc.
Cap Screw, 1/2 UNC x 1-1/4 Hex Soc.

Plug, 1-1/4 NPT Sq. Hd.

Set Screw, 3/8 UNC x 2-1/4 Hex Soc.
Plug, 1/4 NPT Hex Soc.

Relief Plug, ALEMITE 317400
Cap Screw, 3/4 UNCx 2-1/2HH.
Washer, 3/4

Guard (includes item 15)

Nut, 1 UNC Hex.

Gasket

Plug, WHITE 1604-136-Y
Gasket

Gasket (Length 667°)

Gasket

Elbow, 1/8 NPT 90° Street
Drive Screw, #10x 3/8 Type U
Name Plate

Plug, 1/2 NPT Hex Soc.

Nut, 3/8 UNC Hex Jar

Tube Assy.

Elbow, WTHRD. C5405x4x 4
Clip, KICKHAEFER, COV-0509
Screw, 1/4-20 x 3/4, Tapping
Washer, 1/4

bt e e et = N e e b DD RO — N B e = B D 00 B e = RO R = P — = OO = NN e = DN

*[tems 4, 12 and 14 cannot be ordered separately.

1432-F-4-15-72
SUPERSEDES
1432-F-9-1-70




CARCO MODEL F-50-PS, PSM & PSC WINCH
PARTS LIST SECTION—PAGE 6
BEVEL GEAR SHAFT

FIGURE 2

BEVEL GEAR SHAFT

1432-B-4-16-72
SUPERSEDES
1432-9-1-70



CARCO MODEL F-50-PS, PSM & PSC WINCH
PARTS LIST SECTION-PAGE 7
BEVEL GEAR SHAFT

QUAN.

REF. CARCO PART NO. NAME AND DESCRIPTION PER

UNIT
1 16166-20 Plug, PARKER 05P0O-20 2
2 44753 Spring 2
3 44949 Seal (includes item 25) 2
4 16047-810 Cap Screw, 1/2 UNC x 1-1/4 H.H. 12
5 444372 Retainer 2
6 44431 Shim Set 2
7 41742 Stub Shaft 2
8 44478 Clamp Ring 2
9 44336 Shim Set 2
10 15179 Brg. Cup 2
15180 Brg. Cone 2
11 45018 Thrust Washer 2
12 15253 Brg. Set (Matched) 2
13 44446 Retng. Ring 2
14 44343 Retng. Ring 2
15 45021 Pinion 2
16 45017 Thrust Washer 2
17 44441 Clutch (See Figure 3) 2

(includes items 13 and 14)
18 | 44452 | seal 4
19 15030 Ball Brg. 2
20 44451 Spacer 1
21 44433 Shaft 1
22 16064-8 Washer, 1/2 12
23 44940 Washer 2
24 45028 Gasket 2
25 16262-121 O-Ring, NAT’L 610067 2
*NOTE:

In winches prior to Serial Number 242, if necessary to replace Clutch Pinion, item 15,
(previously part number 44454), order new part number 45021 (Clutch Pinion) and also
new Thrust Washers (items 11 and 16) part numbers 45018 and 45017 in combination sets only.

1433-F-4-15-72
SUPERSEDES
1433-F9-1-70



CARCO MODEL F-50-PS, PSM & PSC WINCH
PARTS LIST SECTION—-PAGE 8

CLUTCH
’ 3
FIGURE 3
CLUTCH —NO. 44441
(See Figure 2—Iitem 17)
QUAN.
REF. CARCO PART NO. NAME AND DESCRIPTION PER
UNIT

1 16290-808 Dowel Pin, 1/4x1/2 1

2 44444 Housing (include items 1 and 14) 1

3 46242 Seal 1
4 46243 Seal 1

5 44445 Piston 1

6 44450 Ring 1

7 44449 Spring 16

8 44448 Retainer 1

9 16313-287 Retng. Ring, TRUARC 5100-287 1
10 46134 Steel Disc 5
11 46133 Friction Disc 4
12 44343 Retng. Ring 1
13 44446 Retng. Ring 1
14 45415-1 Orifice Dowel 1
15 16295-1424 Pin, SPIROL 437-1500-H-B-K 1

1433-B-4-16-72
SUPERSEDES
1433-B-9-1-70




FIGURE 4

BRAKE SHAFT

CARCO MODEL F-50-PS, PSM & PSC WINCH
PARTS LIST SECTION—PAGE 9

BRAKE SHAFT

QUAN.

REF. CARCO PART NO. NAME AND DESCRIPTION PER

UNIT
1 16313-200 Retng. Ring, TRUARC 5100-200 2
2 46602 Brake Band Assembly (includes following) 1
46603 Brake Block 3
16323-808 Rivet, 1/4 x 1/2 Tub. Brass 30
3 44420 Brake Drum 1
4 16047-810 Cap Screw, 1/2 UNC x 1-1/4 H.H. 12
5 44435 Carrier 1
6 16342-1 Oil Seal, NAT’L. 415659 1
7 44431 Shim Set 2
8 15074 Ball Brg. 2
9 44463-2 Spacer 1
10 44436 Gear |
11 16313-231 Retng. Ring, TRUARC 5100-231 2
12 44434 Brake Shaft 1
13 44462 Pinion 1
14 44463-1 Spacer 1
15 44464 Cover 1
16 16064-8 Washer, 1/2 12
17 45028 Gasket 2

1434-F-4-15-72
SUPERSEDES
1434-F-9-1-70




CARCO MODEL F-50-PS WINCH
PARTS LIST SECTION—-PAGE 10
BRAKE CONTROL (SPRING APPLIED)

*DIAGRAM SHOWS PINS (ITEMS 7 AND 15)
IN LOCATIONS FOR OVERWIND CABLE
DRUM OPERATIONS.

FOR UNDERWIND OPERATION THE 19
PIN LOCATIONS MUST BE REVERSED.
FIGURE 5
BRAKE CONTROL (SPRING APPLIED)
QUAN.
REF. CARCO PART NO. NAME AND DESCRIPTION PER
UNIT
1 44107 Spring 1
2 444272-1 Rod Nut 1
3 44423 Rod 1
4 44426-1 Rod Nut 1
5 16288-420 Cotter Pin, 1/8 x1-1/4 5
6 44421 Pin 2
* 7 444729 Pin 1
8 44427 Link 1
9 16158-424 Nipple, 1/4 NPT x 3 1
10 16142-46 Elbow, WTHRHD. C5455 x 6 1
11 16145-86 Elbow, WTHRHD. C5405 x6x 8 1
12
13 44118-13 Hose 2
14 46077-1 Sleeve 1
*1 15 444728 Pin 1
16 44437 Arm 1
17 45861 Cylinder (See Figure 7) 1
18 44438 Pin 1
19 40155 Spring 1
20 16047-1232 Cap Screw, 3/4 UNC x 4 H.H. 1
21 44206 Eye Bolt 1
22 16043-8 Nut, 1/2 UNC Hex Jam 1
23 40174 Nut 1
24 40175 Pin 1
25 42023 Screw 1
26 44687-2 Spacer 2
27 44806 Spring 1
28 16055-5 Drive Screw, #10 x 3/8 Type U 2
29 16077-3 Washer, 3/16 2

1434-B-4-15-72
SUPERSEDES
1434-8-9-1-70



CARCO MODEL F-50-PSM & PSC
PARTS LIST SECTION—-PAGE 11
BRAKE CONTROL (MANUAL)

CONTROL

*DIAGRAM SHOWS PINS (ITEMS 56 AND 6) -
IN LOCATIONS FOR OVERWIND CABLE /

DRUM LOCATIONS.

FOR UNDERWIND OPERATION THE

PIN LOCATIONS MUST BE REVERSED. K /

FIGURE 6
BRAKE CONTROL (MANUAL)

QUAN.
REF. CARCO PART NO. NAME AND DESCRIPTION PER
UNIT

1 16044-6 Nut, 3/8 UNF Hex Jam 1
2 16245-6 Yoke, Cleve. 2708-4A 1
3 16246-6 Pin, Cleve. 2708-1/2-4A 1
4 45351-1 Anchor 1
# 5 44428 Pin 1
* 6 44429 Pin 1
7 44687-2 Spacer 2
8 44984 Arm 1
9 44426-1 Rod Nut 1
10 44423 Rod 1
11 | 444221 Rod Nyt -tH TrnREAD 1
12 44107 Spring 1
13 16288-420 Cotter Pin, 1/8 x 1-1/4 4
14 44421 Pin 2
15 44427 Link 1
16 16055-5 Drive Screw, #10 x 3/8 Type U 2
17 16077-3 Washer, 3/16 2
18 44806 Spring 1
19 16043-6 Nut, 3/8 UNC Hex Jam 1
20 16056-620 Set Screw, 3/8 UNC x 1-1/4 Hex Soc. 1
21 16129-84 Connector, WTHRD C5205X4X8 1
22 45415-2 Orifice 1
23 48286 Connector 1
24 48280 Tube Assy. 1

2110-F-4-15-72
SUPERSEDES
2110-F-9-1-70



CARCO MODEL F-50-PS WINCH
PARTS LIST SECTION—-PAGE 12
BRAKE CYLINDER

FIGURE 7

BRAKE CYLINDER—NO. 45861

9 8 7

116 3 5

MANUFACTURER: REMCO g

CARCO PART NO. 46473
REMCO PART NO. C-2-5652

QUAN.
REF. CARCO PART NO. NAME AND DESCRIPTION PER
uNIT
1 16281-1 Tube, REMCO B-25-658 1
* 2 16281-5 Wiper, REMCO 472309 1
* 3 16262-214 O-Ring, NAT’L. 622719 2
4 16281-2 Head, REMCO B-26-610 1
* 5 16262-228 O-Ring, NAT’L. 623006 1
6 16281-3 Piston, REMCO B-22-530 1
* 7 16334-1 Seal, C/R 710087 I
8 16281-4 Rod, REMCO B-23-761 |
9 16281-9 Nut, REMCO 410504 1
10 16054-404 Set Screw, 1/4 UNC x 1/4 Hex. Soc. 1
* 11 16301-1 Back-up Washer, C/R 451069 1
* 46241 Repair Kit  (includes items 2,3,5,7 and 11) 1
3 891210112 11 6
MANUFACTURER: CROSS
CARCO PART NO. 46474
CROSS PART NO, 225020 WSC
\,
QUAN.
REF. CARCO PART NO. NAME AND DESCRIPTION PER
UNIT
1 16280-1 Tube, CROSS 1C3281 1
2 16280-2 Head, CROSS 1C3243 1
3 16280-3 Piston, CROSS 1C3279 1
4 16280-4 Rod, CROSS 1C3282 1
5 16280-5 Nut, CROSS 1A0146 I
6 16280-6 Retng. Ring, CROSS 1A0280 1
* 7 16280-7 Wiper, CROSS 1A0014 1
* 8 16334-1 Seal, C/R 710087 1
* 9 16301-1 Back-up Washer, C/R 451069 1
* 10 16262-228 O-Ring, NAT’L. 623006 1
* 11 16262-214 O-Ring, NAT’L. 622719 |
12 16054-404 Set Screw, [/4 UNC x 1/4 Hex. Soc. 2
* * 46241 Repair Kit  (includes items 7,8,9, 10 and 11) 1

2110-B-4-15-72
SUPERSEDES
1435-F-9-1-70




CARCO MODEL F-50-PS, PSM & PSC WINCH
PARTS LIST SECTION-PAGE 13

FIGURE 8

IDLER SHAFT

IDLER SHAFT

QUAN,
REF. CARCO PART NO. NAME AND DESCRIPTION PER
UNIT
1 15137 Roller Brg. 2
2 44468 Gear 1
3 44465 Pinion 1
4 48904 Shaft 1
5 44467 Spacer 1
6 44431 Shim Set 1
7 44464 Cover 1
8 16047-810 Cap Screw, 1/2 UNC x 1-1/4 H.H. 6
9 16064-8 Washer, 1/2 6
10 45028 Gasket 1
11 48906 Spacer 1

1435-F-4-15-72
SUPERSEDES
1435-B-9-1-70




CARCO MODEL F-50-PS, PSM & PSC WINCH
PARTS LIST SECTION—-PAGE 14
DRUM SHAFT (STANDARD)

REFER TO FIGURE 10
FOR FREE-SPOOLING
DRUM

tyP
FIGURE 9 3 %)

2
DRUM SHAFT (STANDARD) 1
QUAN.

REF. CARCO PART NO. NAME AND DESCRIPTION PER

UNIT
ok ok 1 16044-40 Nut, 2-1/2 UN Hex Jam 2
2 16343-21 Oil Seal, NAT’L. 455379 1
3 44457-1 Spacer 1

4 44881 Shim As

Req’d.
5 44458 Seal 2
6 15200 Brg. (Matched Set) 2
ok 7 44459 Shaft |
8 16222-2 Fitting, ALEMITE 1610B 1
9 44456 Standard Drum 1
* 44682 High Capacity Drum 1
10 16342-10 Oil Seal, NAT’L. 415300 1
11 16343-16 Oil Seal, NAT’L. 455137 |
12 44461 Gear 1
ok 13 45081-2 Dowel Pin 4
14 44469 Lock 1
15 16048-1218 Cap Screw, 3/4 UNF x 2-1/4 HH. 4
16 44460-3 Spacer 1
17 16262-332 O-Ring, NAT’L. 622735 1
25457-3 Ferrule for 1 Wire Rope 1
18 25457-2 Ferrule for 7/8 Wire Rope 1
25457-1 Ferrule for 3/4 Wire Rope 1
NOTES:

*Optional high capacity drum is standard on PSC models.
*#*When bull gear or cable drum is replaced, dowel holes must be drilled 57/64” and reamed
.9057°/.9077” to accommodate new dowels.
*#*For extended drum shaft order 46925 shaft and 2 each 16041-14 nut, Timken TN 14.

1435-B-4-15-72
SUPERSEDES
1436-F-9-1-70



FIGURE 10
DRUM SHAFT (FREE SPOOLING)

33 CARCO MODEL F-50-PS, PSM & PSC WINCH

PARTS LIST SECTION—-PAGE15

FREE SPOOLING DRUM

QUAN.

REF. CARCO PART NO. NAME AND DESCRIPTION PER

UNIT
1 16044-40 Nut, 2-1/2 UN Hex Jam 2
2 . 116343-21 Oil Seal, NAT’L. 455379 1
3 7 144457-1 Spacer I

4 | 44881 Shim Rég.
5 44458 Seal 2
6 15200 Brg. (matched set) 2
7 44459 Shaft 1
8 16222-2 Fitting, ALEMITE 1610B 1
9 44456 Cable Drum 1
10 16342-10 Oil Seal, NAT’L. 415300 1
11 16343-16 Qil Seal, NAT’L. 455137 1
12 45977 Hub 1
13 45081-2 Dowel Pin : 4
14 16050-1210 Cap Screw, 3/4 UNF x 1-1/4 Hex Soc. 4
15 45976 Gear 1
16 16240-2 Spring, LEE LC-045-G10 8
17 45975 Gear 1
18 16064-6 Washer, 3/8 16
19 16052-616 Cap Screw, NYLOK 3/8 UNC x 2 H.H. 3
20 46355 Spacer 1
21 46098 Pin 1
22 46099 Shaft 1
23 46100 Tube 1
24 45982 Fork 1
25 16043-6 Nut, 3/8 UNC Hex Jam 2
26 16047-608 Cap Screw, 3/8 UNC x 1 H.H. 2
27 16290-1656 Dowel Pin, 1/2 x 3-1/2 1
28 16262-332 O-Ring, NAT’L. 622735 1
29 16064-16 Washer, 1 1
30 16056-608 Set Screw, 3/8 UNC x 1/2 Hex Soc. 1
31 16262-114 O-Ring, NAT’L. 622712 1
32 16309-327 Retng. Ring, NAT’L. TRC 827 1
33 4444() Cover 1
34 44412 Gasket 2
25457-3 Ferrule for 1 Wire Rope 1
35 25457-2 Ferrule for 7/8 Wire Rope 1
25457-1 Ferrule for 3/4 Wire Rope 1

1436-F-4-15-72
SUPERSEDES
2086-8-9-1-70




CARCO MODEL F-50-PS, PSM & PSC WINCH
PARTS LIST SECTION—-PAGE 16
CONTROL VALVE

FIGURE 1

CONTROL VALVE

1436-B-4-15-72
SUPERSEDES
1436-B-9-1-70



CARCO MODEL F-50-PS, PSM & PSC WINCH
PARTS LIST SECTION—-PAGE 17
CONTROL VALVE

QUAN.

REF. CARCO PART NO. NAME AND DESCRIPTION PER

UNIT
1 44477 Cover (See Figure 1) 1
2 42020 O-Ring 3
3 16310-323 Retainer, NAT’L. XRC323 3
4 44470 Brake Tube 1
5 | 44471 Forward Tube 1
6 16048-808 Cap Screw, 1/2 UNF x | HH. 2
7 16064-8 Washer, 1/2 2
8 48330 Valve 1
9 16129-68 Connector, WTHRHD. C5205 x 8 4
10 16129-128 Connector, WTHRHD. C5205x8x 12 1
11 44120 Supply Tube 1
12 44473 Reverse Tube I
13 44960 Valve (See Figure 12) 1
14 16309-827 Back-Up Ring, NAT’L. TRC 827 1
15 16262-114 O-Ring, NAT’L. 622712 1
16 16056-636 Set Screw, 3/8 UNC x 2-1/4 Hex. Soc. 1
17 16043-6 Nut, 3/8 UNC Hex Jam 1
8a 44259-1 Stop 1
%[ 8b 45548 Spring 1
x| 8¢ 45623 Stop 1
8d 16313-75 Retng. Ring, TRUARC 5100-75 1
#| 8e 45549 Spring 1
#| 8f 45622 Washer 1
8g 16314-150 Retng. Ring, TRUARC N5000-150 1
x#%| 8h 45854 Spool 1
8i 44257 Screw 1
8j 16071 Washer, AN960-D416L 1
w0 | 8k 48328 Body 1
81 16217-8 Ball, 1/2 Steel 4
#%| 8m 45855 Piston 1
8n 16262-215 O-Ring, NAT’L. 622720 1
80 16308-131 Retng. Ring, SPIROLOX RS-131 1
8p 45857 Spring 1
8a 45856 Stop 1
8r 16305-156 Retng. Ring, SPIROLOX RR-156 1

*Items 8b, 8¢, 8e and 8f not serviced separately. Order spring repair kit 45813.
**Ttems 8h, 8k, 8m are not serviced separately.

1437-F-4-15-72
SUPERSEDES
1437-F-9-1-70



CARCO MODEL F-50-PS, PSM & PSC WINCH
PARTS LIST SECTION—PAGE 18

RELIEF VALVE

¥y

o</,

FIGURE 12

RELIEF VALVE—-NO. 44960

(See Figure 11 —Item 13)

8

QUAN.

REF. CARCO PART NO. NAME AND DESCRIPTION PER

UNIT

1 1627157 Body, GRESEN 1747 1

) 16271-54 Shim, GRESEN 949 As

16271-56 Shim, GRESEN 1743 Req’d

3 16271-19 Spring, GRESEN 953 1

4 16271-58 O-Ring, GRESEN 1615 i

5 16271-59 Spacer, GRESEN 1742 1

6 16271-60 Follower, GRESEN 1744 1

7 16271-21 Ball, GRESEN 014 1

8 16271-64 Seat, GRESEN 3093 1

9 16271-61 O-Ring, GRESEN 1718 I

10 16271-55 Washer, GRESEN 1213 I
1437-8-4-15-72
SUPERSEDES

1437-B-9-1-70




CARCO MODEL F-50-PS, PSM & PSC WINCH
PARTS LIST SECTION—PAGE 19
PRESSURE FILTER

Oge 13

14

FIGURE 13

PRESSURE FILTER—NO. 45169

REF. CARCO PART NO. NAME AND DESCRIPTION “PeR-
UNIT

1 16265-7 Cotter Pin, BOWSER 30100 1

2 16265-23 Washer, BOWSER 297-7-3 1
3 16265-1 7 Spring, BOWSER 2120-130 1
4 16265-16 Spanner, BOWSER 1902-5-14 1
5 16265-21 Valve, BOWSER 2382-22-12-1 1
6 16265-14 Cap Screw, BOWSER 241-1016-64-HC 1
7 16265-26 Stat-O-Seal, BOWSER 310-0-1016 1

8 16265-4 Head, BOWSER 900090 ' 1
9 16265-10 Name Plate, BOWSER 02N82 1
10 16265-13 Drive Screw, BOWSER 259-4-4 2
11 16265-12 Back-up Ring, BOWSER 544-8-233 1
12 | 162655 " O'Ring, BOWSER 214-50-46(NTL 42 301 \) 1
13 45179-1 33543 Element Kit  (includes items 7,11,12 and 13) 1
o 14 16265-19 Tank, BOWSER A1891-1 1

**[tem 14 not serviced separately.

1688-F-4-15-72
SUPERSEDES
1688-F-9-1-70



CARCO MODEL F-50-PS, PSM & PSC WINCH
PARTS LIST SECTION—-PAGE 20
SUCTION FILTER

FIGURE 14

SUCTION FILTER—NO. 45168

REF. CARCO PART NO.

NAME AND DESCRIPTION

QUAN.
PER
UNIT

16265-15
16265-22
16265-3
162656 /6262 -3,
16265-1
16265-8
16265-25
16265-24
16265-18
16265-20
11| 16265-13
12 | 162659
13 | 161696

O 00 -1 N bW N —

*
—
o

BOWSER 241-716-48-2
Copper Washer, BOWSER 306-7
Head, BOWSER 01N47

O-Ring, BOWSER 00N51

Element, BOWSER E-60045 S/584 26413
Plate, BOWSER 02N39 '
Stat-O-Seal, BOWSER 310-0-1216
Washer, BOWSER 0IN97

Spring, BOWSER 2120-29

Tank, BOWSER 0IN67

BOWSER 259-4-4
Name Plate, BOWSER 02N37

Plug, 3/8 NPT Sq. Hd.

Cap Screw,

Drive Screw,

L N Y S e T e ST Sy GG U N VI

*Item 10 not serviced separately.

1688-B-4-15-72
SUPERSEDES
1688-8-9-1-70




CARCO MODEL F-560-PSWINCH
PARTS LIST SECTION—-PAGE 21

20’2

CONTROL STAND

FIGURE 15
CONTROL STAND NO. 41381-3 (10”) E 1
QUAN.
REF. CARCO PART NO. NAME AND DESCRIPTION PER
UNIT
* 1 41405 Handle (10™) 1
2 44099-3 Clip 1
3 16048-610 Cap Screw, 3/8 UNF x 1-1/4 H.H. 1
4 16044-6 Nut, 3/8 UNF Hex. Jam 1
5 41383 Lever 1
6 39202 Pin 1
* 7 16292-828 Pin, ROLLPIN 1/4 x 1-3/4 2
8 44035 Pin 1
9 44098 Housing 1
10 44097 Plate 1
11 16061-616 Set Screw, 3/8 UNC x 1 Sq. Hd. 1
12 16033-6 Nut, 3/8 UNC Hex. 1
13 44746 Warning Plate 1
14 44745 Instruction Plate 1
15 16064-6 Washer, 3/8 2
* 16 Not serviced separately Rod 1
* 17 41404 Ball 1
18 16222-13 Fitting, ALEMITE 1641B 1
* 19 41403 Spring 1
20 41407 Handle Assy. (10°") I

*[tem 20 includes items 1, 7, 16, 17, and 19.

Refer to adapter section for PSM or PSC control stand.

1689-F-4-15-72
SUPERSEDES
1689-F-9-1-70




CARCO MODEL F-50-PS, PSM & PSC WINCH
PARTS LIST SECTION—PAGE 22
COUPLER

9
4
TO CHANGE FROM A RIGID TO A SWIVEL COUPLER,
REMOVE DOWEL PIN, ITEM 9.
2 .
FIGURE 16 3 N
COUPLER —NO. 44344 y
QUAN.
REF. CARCO PART NO. NAME AND DESCRIPTION PER
UNIT
1 32871-1 Bolt (includesitem 2 & 3) |
2 Y-1216-1 Nut (includes item 3) 1
3 16288-836 Cotter Pin, 1/4 x 2-1/4 1
4 32857 Coupler 1
S 45702 Clamp (includes items 6, 7, & 8) 1
6 16047-818 Cap Screw, 1/2 UNC x 2-1/4 HH. 2
7 16033-8 Nut, 1/2 UNC Hex 2
8 16067-8 Washer, 1/2 Lock 2
9 32865 Pin 1
1689-B-4-15-72
SUPERSEDES

1689-B-9-1-70




CARCO POWER SHIFT WINCH
PARTS LIST SECTION—-PAGE 21A
CONTROL STAND

CONTROL STAND GROUP NO.
CARCO QUANTITY FOR | QUANTITY FOR | QUANTITY FOR
REF. PART NO. NAME AND DESCRIPTION 49001-1 49001-2 49001-3
1 49002-1 |Housing 1
2 49002-2 {Housing 1
3 .| 49002-3 [Housing 1
4 41403 Spring 1 1 1
5 49003 Lever Assy. 1 1 1
6 49007 Lock Plate 2 2 2
7 49009 Spacer 1 1 1
8 49010 Pin 1 1 1
9 16033-6 |Nut, 3/8 UNC Hex 2 2 2
10 16039-66 |Lock Nut, ESNA 21NE-066 1 1 1
11 49314 Shift Instruction Plate 1 i 1
12 16047-620|Cap Screw, 3/8 UNC x 2-1/2 H.H. 2 2 2
13 16064-6 |[Washer, 3/8 4 4 4
14 16381-13 |Spring Pin 1 1 1
15 41404 Ball 1 1 1
16 16294-824|Spring Pin, 1/4 x 1-1/2 1 1 1

2246-F-3-156-73







CARCO MODEL F-50-PS, PSM & PSC WINCH
PARTS LIST SECTION—-PAGE 23
PRESSURE GUAGE

10

ALTERNATE HOSE FITTING ASSEMBLIES

FIGURE 17

PRESSURE GAUGE-—-NO. 48700-120

QUAN

REF. CARCO PART NO. NAME AND DESCRIPTION PER

UNIT
1 16116-44 Adapter, WTHRD. C5255x4x4 1
2 16129-44 Connector, WTHRD. C5205 x4 x4 1
3 16171-44 Elbow, WTHRD. 3400 x 4 1
4 16184-44 Union, WTHRD. C5356 x 4 |
5 16185-44 Union, WTHRD. C5506 x 4 1
6 16362-44 Snubber, CHEMIQUIP 25B-D 1
7 44921-120 Hose Assembly 1
8 45101 Tag, Instruction—Not Shown 1
9 48687 Bracket 1
10 48693 Gauge 1
11 48712 Sheet, Instruction—Not Shown 1
12 16047-620 Cap Screw, 3/8 UNC x 2-1/2 H.H. I
13 16033-6 Nut, 3/8 UNC Hex. 1
14 16063-6 Washer, 3/8 1
15 16067-6 Washer, 3/8 Lock 1
16 Form A-2281 Sheet, Instruction—Not Shown 1

*48700-1 kit can be ordered, which is without item 7.

2086-F-4-15-72
SUPERSEDES
2086-F-9-1-70






CARCO MODEL F-50 WINCH
PARTS LIST SECTION
FAIRLEAD
THIS FAIRLEAD IS NORMALLY FURNISHED AS A 3-ROLLER UNIT, WITH
HORIZONTAL ROLLER IN TOP POSITION — IF A 4-ROLLER UNIT IS RE-

QUIRED, AN ADDITIONAL ROLLER CAN BE SUPPLIED CONSISTING OF
ITEMS LISTED IN COLUMN “A’” IN PARTS LIST.

13 A
1718 14 =7 2
: 3>ﬁm

- PR
7___
12—
11
10—

VERTICAL ROLLER - SECTION A-A

HOR{ZONTAL ROLLER - SECTION B-8

44280-30 (3 ROLLER)

FAIRLEAD —PART NO.
A { 44280-40 (4 ROLLER)

QUAN.
REF. CARCO PART NO. NAME AND DESCRIPTION PER “Ar
UNIT
1 16047-1420 Cap Screw, 7/8 UNC x 2-1/2 HH. 2
2 16288-1232 Cotter Pin, 3/8 x 2 3 1
3 16036-24 Nut, TIMKEN K8111 3 1
4 44371 Shaft 1 1
5 33958 Roller 1 1
6 44368 Housing 1
; { 15235 Brg. Cup 6 2
15178 Brg. Cone 6 2
8 30044 Dust Guard 6 2
9 16222-2 Fitting, ALEMITE 16108 5 1
10 30250 Roller 2
11 30252 Shaft 2
12 30045 Retainer 4
13 26248 Name Plate 1
14 16055-5 Drive Screw, #10 x 3-1/8 Type U 4
*1 15 42178 Attaching Lug 2
16 16063-14 Washer, 7/8 2
17 48452-1 Cable Guard 1
18 16288-1272 Cotter Pin, 3/8 x 4-1/2 1

*Welds to winch case.

2090-F-4-15-72
SUPERSEDES
2090-F-9-1-70






e

U g
F 3-SR vt T ¥
N"u Pld |D.‘:. ij"—f:'- ll dp

:
ey it Sy

#
Koty & .

J,':"':-I."j

0l

"3—5

» P ﬂ g‘—i?f
- e
e
¢ u."ﬁﬁl'l-l g
v ’llvl_l.'l‘?.:l | -

i RN
e
~_.1 -‘,i‘i

R R

1
N ey lJ."'JIL' .’Liil:"!. "
H _.:t"“'&‘;' F::I |

ru
=

ot

R
s
)

B L

PSETR S

TR B

AR $U.5;.~vl.\'(;, e
e

£

- ":I"T j.‘q.—g‘ u

;'..4

*

=
ky
"

]







PAGE 1

OPERATOR’S, SERVICE & PARTS SUPPLEMENT

CARCO MODELS F-50 PSM and PSC

OPERATION and SERVICE PAGE
General Description. . . . . . . . . . . . . . 2
Operation. . . . . . . . . . « « « ¢+ 0 4 . 3

Brake Adjustment . . . . . . . . . . . . . . 3
BrakeControl , . . . . . . . . . . . . . . . 4

Control Stand Installation and Adjustment . . . . . 6

PARTS

BrakeControl . . . . . . . . . « « « « « + . 1

2107-F-9-1-70
SUPERSEDES
2107-F-6-1-67



CARCO MODEL F-50-PSM & PSC
PAGE 2

Reverse
Pressure Clutch o
Filter

Hydravlic
Pump

Suction
Filter

GENERAL DESCRIPTION

This supplement contains infor-
mation for operation and service of
the PSM (Power Shift-Manual Brake)
and PSC (Power Shift-Contractor)
series CARCO Model F-50 Power
Shift Winch, It covers only those
features unique with the PSM and
PSC winches. Operation, Service
and Parts information for other

components of the winches is cov-
ered in appropriate sections of the
standard CARCO Model F-50-PS
Service and Parts Manual,

The following table outlines the
features of the F-50-PSM and PSC
winches that differ from the stand-
ard F-50-PS winch:

Model Bevel Gear Set Brake Control Cable Drum
F-50-PS Standard Spring Applied Standard
Hydraulic Release
F-50-PSM Standard Manually Applied Standard
and Released
F-50-PSC Slow Speed Manually Applied High Capacity
and Released

2107-B-9-1-70
SUPERSEDES
2107-8-6-1-67




OPERATION

The F-50-PSM and PSC winches
are controlled with a dual handle
control stand allowing independent
operation of either the brake or the
forward or reverse clutch.

The shift control handle is con-
nected through a flexible cable to
the control valve spool located in
the winch, Depending on the posi-
tion of the control handle, and
therefore the valve spool, pres-
surized hydraulic fluid is ported to
engage either the forward or the
reverse clutch.

The mechanically-actuated brake
connected through a flexible cable to
the brake control lever, provides
maximum control of the load at all
times. Safe operation is assured in
that loads can be powered in or out
against the brake.

CAUTION: When operating the
winch against an applied brake,
use only the amount of braking
force necessary to control the
load. Operation against exces-
sive brake force for extended
periods of time can result in
damage to the clutches. When
operating with a partially ap-
plied brake for extended periods
of time, stop periodically to
avoid overheating brake lining,

Shift Operation

The winch is in neutral (clutches
released) when the shift control
handle is in the center position.
Pulling the control handle back
against the stop engages the for-
ward clutch to wind in. Pushing
the shift control handle forward
against the stop engages the reverse
clutch,

CARCO MODEL F-50-PSM & PSC
PAGE 3

NOTE: For smooth winch op-
eration release the brake as the
clutch is being applied.

Brake Operation

The brake control lever is equipped
with a ratchet sector and spring ap-
plied pawl assembly controlled by a
lever on, or a push button in the
brake lever handle, This feature
allows the brake to be pre-set for
the desired amount of braking force.

The brake is applied when the
brake control handle is pulled back
with sufficient force. To release
the brake, pull the brake control
handle back slightly, depress the
pawl button or lever and move the
brake control handle forward.

BRAKE ADJUSTMENT

NOTE: Under normal use, the
brake mechanism will require
very little attention. Do not
adjust brake unless it does not
hold the rated load, or brake
band drags. Before adjusting
brake, check brake band for
excessive wear and for pres-
ence of oil or dirt,

Do not allow brake to slip or drag
unnecessarily over extended periods
of time.

Brake Band Clearance

1. Stop tractor engine.

2. Remove brake adjustment
cover,

3. Move brake control handle to
brake off position.

4, Turn brake rod adjusting nut
until brake band is tight on brake

2108-F-9-1-70
SUPERSEDES
2108-F-6-1-67




CARCO MODEL F-50-PSM & PSC
PAGE 4

drum, then back off adjusting nut
four or five hex flats, Stop adjust-
ing nut with hex flat parallel with
brake cover. Spring clip on back
of lower rod nut will hold brake
adjusting rod nut.

5. Install brake adjustment cover.

As brake lining wears, brake han-
dle will move back toward operator
when in the brake applied position.
Readjust brake band clearance be-
fore brake handle reaches end of
travel.

BRAKE CONTROL

Disassembly
See Figure 2,

NOTE: Observe strict cleanli-
ness while working on any part
of the winch,

Remove brake cover,

If winch is mounted on tractor,
move brake control handle to brake-
off position to release brake, Re-
move upper and lower brake band
pins and tension spring.

Remove retaining ring securing
brake drum to shaft, and remove
drum. Remove brake band assem-
bly.

If brake linkage is to be removed,
proceed as follows:

1. Remove cotter pin securing
cable guard, and remove guard,

2. Remove anchor pin,

3. Remove hex nuts and washers
securing brake side cover, and lift
up cover., Brake linkage will come
out with cover,

4. Remove yoke pin assembly to
separate brake arm from control
cable end yoke,

Assembly

If brake linkage was disassembled,
connect upper end of brake arm to
control cable end yoke.

Lift brake side cover with brake
arm over case, and lower into case.
Guide arm into position, Secure
cover with hex nuts and washers.

Install cable guard and cotter pin,

Connect brake link to brake arm
with brake link pin (shorter pin).

Position brake arm and install
anchor pin (longer pin) in first part
of brake arm, Position assembled
brake rod and upper and lower rod
nut and complete installation of pin.

NOTE: If winch is being as-
sembled for underwound drum
operation, interchange the long
and short pins; the anchor pin
(longer pin) will then be installed
through the end hole of the brake
arm and the slotted hole of the
brake link,

Be sure spacer rings are installed
in winch case at each end of the
shorter pin.

Place brake band in winch., In-
stall brake drum on brake shaft and
install retaining ring,

Secure ends of brake band assem-
bly to brake rod and brake link with
pins, and connect brake band spring
to cotter pins in brake band,

Adjust brake band clearance, Refer
to ADJUSTMENTS.

2108-8-9-1-70
SUPERSEDES
2108-8-6-1-67



CARCO MODEL F-50-PSM & PSC
BRAKE CONTROL
PAGES

ANCHOR

BRAKE ARM

BRAKE PIN SPACER - ANCHOR PIN ®
UPPER ROD NUT

UPPER BRAKE BAND PIN
BRAKE LINK

P iz
i(ﬂ.ﬂl(((mr&n(((({(ﬂ‘a—/.
N
N
~

BRAKE ROD
LOWER ROD NUT

BRAKE BAND SPRING
LOWER BRAKE BAND

d

BRAKE LINK PIN *
BRAKE DRUM

BRAKE PIN SPACER

\‘/ BRAKE BAND

*PINS ARE SHOWN IN LOCATIONS FOR
OVERWIND CABLE DRUM OPERATION.

FOR UNDERWIND OPERATION, POSITIONS
OF THESE PINS MUST BE EXCHANGED.

FIGURE 2

2109-F-9-1-70
SUPERSEDES
2109-F-6-1-67




CARCO MODEL F-50-PSM & PSC
PAGE 6

Install side cover (brake) and
gasket.

CONTROL STAND INSTALLATION

Refer to installation drawing in
adaption section for location of con-
trol stand and routing of control
cables, Install control stand mount
on tractor and route control cables
to control stand,

Insert end of shift control cable
into control stand and secure cable
housing to stand with setscrew and
jam nut, Place shift handle in neu-
tral (clutch release position). Be
sure control valve is in neutfral
position,

Thread jam nut and yoke on cable
end until holes in yoke and hole in
lever are aligned. Install pin and
lock yoke with jam nut,

Insert end of brake control cable
into control stand and secure cable
housing to stand with setscrew and
jam nut,

Thread jam nut and yoke on cable
until cable threads engage full length
of yoke threads. Align yoke with
brake handle and install pin. Lock
yoke with jam nut. Adjust brake
band clearance. Refer to BRAKE
ADJUSTMENT in this section.

Be sure winch is filled with proper
oil, as specified in Operator's Sec-
tion.

Start tractor engine. Move con-
trol levers to each position and
check to see that winch operates
properly in each position, If con-
trols require adjustment, follow ad-
justment procedures listed in this
and Operator's Section.

2109-B-9-1-70
SUPERSEDES
2109-B-6-1-67



CARCO MODEL F-560-PSM & PSC
BRAKE CONTROL
PAGE 7

CONTROL
CABLE (REF.)

. J:i’f”(e)T

11 *DIAGRAM SHOWS PINS (ITEMS 5 AND 6)
14 IN LOCATIONS FOR OVERWIND CABLE

DRUM OPERATIONS.
% FOR UNDERWIND OPERATION, POSITIONS

OF THESE PINS MUST BE EXCHANGED.

14
QUAN.
REF. CARCO PART NO. NAME AND DESCRIPTION PER
UNIT

1 16044-6 Nut, 3/8 UNF Hex Jam 1
2 16245-6 Yoke, Cleve. 2708-4A 1
3 16246-6 Pin, Cleve. 2708-1/2-4A 1
4 45351-1 Anchor 1
5 44428 Pin 1
6 | 44429 Pin 1
7 44687-2 Spacer 2
8 44984 Arm 1
9 44426 Rod Nut 1
10 44423 Rod 1
11 44422 Rod Nut 1
12 44107 Spring 1
13 16288-420 Cotter Pin, 1/8 x 1-1/4 4
14 44421 Pin 2
15 44427 Link 1
16 16055-5 Drive Screw, #10 x 3/8 Type U 2
17 16063-3 Washer, #10x 1/2 SAE 2
18 44806 Spring 1
19 16043-6 Nut, 3/8 UNC Hex Jam 1
20 16056-620 Set Screw, 3/8 UNC x 1-1/4 Hex Soc. 1
21 46602 Brake Band (includes following) 1
44418 Band 1

46603 Block 3
16323-808 Rivet, 1/4 x 1/2 Tub. Brass 30

22 16169-4 Plug, 1/4 NPT Sq. Hd. 1
23 16169-8 Plug, 1/2 NPT Sq. Hd. 1

2110-F-9-1-70
SUPERSEDES
2110-F-6-1-67







